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7.7.2 Antenna 2a Radiated Spurious Emission Measurements
§15.247(d) 8§15.205 & §15.209; RSS-Gen [8.9]
Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
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Plot 7-387. Radiated Spurious Emissions above 1GHz Antenna 2a (802.11b — Ch. 1)
Mode: 802.11b
Data Rate: 1Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 2412MHz
Channel: 1
Frequency Ant. Pol. Antgnna Turptable e AFCL ak Limit Margin
[MHz] Detector [HV] Height | Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[cm] [degree] [dBm] [dBuV/m] H
4824.00 Average H - - -77.49 4.22 33.73 53.98 -20.25
4824.00 Peak H - - -65.19 4.22 46.03 73.98 -27.95
12060.00 | Average H - - -80.01 12.13 39.12 53.98 -14.86
12060.00 Peak H - - -68.20 12.13 50.93 73.98 -23.05

Table 7-54. Radiated Measurements Antenna 2a

FCC ID: BCGA2837

IC: 579C-A2837

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270068-14.BCG

Test Dates:
1/8/2024 - 3/15/2024

EUT Type:
Tablet Device
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Plot 7-388. Radiated Spurious Emissions above 1GHz Antenna 2a (802.11b — Ch. 6)
Mode: 802.11b
Data Rate: 1Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 2437MHz
Channel: 6
Frequency Ant. Pol. Antc.enna Turptable ATELZEST AFCL e Limit Margin
[MHzZ] Detector [HV] Height | Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[cm] | [degree] | [dBm] [dBpV/m] | 9°H
4874.00 Average H - - -77.79 4.32 33.54 53.98 -20.44
4874.00 Peak H - - -66.07 4.23 45.16 73.98 -28.82
7311.00 Average H - - -78.58 8.92 37.34 53.98 -16.64
7311.00 Peak H - - -65.67 8.75 50.08 73.98 -23.90
12185.00 | Average H - - -80.44 12.46 39.02 53.98 -14.96
12185.00 Peak H - - -68.85 12.42 50.57 73.98 -23.41

Table 7-55. Radiated Measurements Antenna 2a

FCC ID: BCGA2837

IC: 579C-A2837

MEASUREMENT REPORT Approved by:

@ clement

(CERTIFICATION)

Technical Manager

Test Report S/N:

1C2311270068-14.BCG

Test Dates:
1/8/2024 - 3/15/2024

EUT Type:
Tablet Device
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Plot 7-389. Radiated Spurious Emissions above 1GHz Antenna 2a (802.11b — Ch. 11)
Mode: 802.11b
Data Rate: 1Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 2462MHz
Channel: 11
Frequency Ant. Pol. Antc.enna Turptable ATELZEST AFCL e Limit Margin
[MHzZ] Detector [HV] Height | Azimuth Level [dB/m] Strength [dBpV/m] [dB]
[cm] | [degree] | [dBm] [dBpV/m] | 9°H
4924.00 Average H - - -77.60 4.31 33.71 53.98 -20.27
4924.00 Peak H - - -66.10 4.31 45.21 73.98 -28.77
7386.00 Average H - - -78.30 8.52 37.21 53.98 -16.77
7386.00 Peak H - - -66.49 8.69 49.20 73.98 -24.78
12310.00 | Average H - - -80.64 12.48 38.83 53.98 -15.15
12310.00 Peak H - - -69.03 12.48 50.45 73.98 -23.53

Table 7-56. Radiated Measurements Antenna 2a

FCC ID: BCGA2837
IC: 579C-A2837

MEASUREMENT REPORT Approved by:

(CERTIFICATION)

@ clement

Technical Manager

Test Report S/N:
1C2311270068-14.BCG

Test Dates:
1/8/2024 - 3/15/2024

EUT Type:
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Plot 7-390. Radiated Spurious Emissions above 1GHz Antenna 2a (802.11ax(SU) — Ch. 1)
Mode: 802.11ax(SV)
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 2412MHz
Channel: 1
Frequency Ant. Pol. Antgnna Turptable AIRNES] AFCL ak Limit Margin
[MHz] Detector [HV] Height | Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[cm] [degree] [dBm] [dBpV/m] H
4824.00 Average H - - -77.50 4.22 33.72 53.98 -20.26
4824.00 Peak H - - -65.60 4.22 45.61 73.98 -28.37
12060.00 | Average H - - -80.49 11.95 38.46 53.98 -15.52
12060.00 Peak H - - -68.33 12.13 50.80 73.98 -23.18

Table 7-57. Radiated Measurements Antenna 2a

FCC ID: BCGA2837
IC: 579C-A2837

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270068-14.BCG

Test Dates:
1/8/2024 - 3/15/2024

EUT Type:
Tablet Device
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Plot 7-391. Radiated Spurious Emissions above 1GHz Antenna 2a (802.11ax(SU) — Ch. 6)
Mode: 802.11ax(SV)
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 2437MHz
Channel: 6
Frequency Ant. Pol. Antc.enna Turptable ATELZEST AFCL e Limit Margin
[MHzZ] Detector [HV] Height | Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[cm] | [degree] | [dBm] [dBpV/m] | 9°H
4874.00 Average H - - -77.80 4.32 33.53 53.98 -20.45
4874.00 Peak H - - -65.35 4.25 45.90 73.98 -28.08
7311.00 Average H - - -78.45 8.84 37.39 53.98 -16.59
7311.00 Peak H - - -67.05 8.92 48.87 73.98 -25.11
12185.00 | Average H - - -80.36 12.46 39.10 53.98 -14.88
12185.00 Peak H - - -68.95 12.42 50.48 73.98 -23.50

Table 7-58. Radiated Measurements Antenna 2a

FCC ID: BCGA2837

IC: 579C-A2837

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270068-14.BCG

Test Dates:
1/8/2024 - 3/15/2024

EUT Type:
Tablet Device
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Plot 7-392. Radiated Spurious Emissions above 1GHz Antenna 2a (802.11ax(SU) — Ch. 11)
Mode: 802.11ax(SV)
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 2462MHz
Channel: 11
Frequency Ant. Pol. Antc.enna Turptable ATELZEST AFCL e Limit Margin
[MHzZ] Detector [HV] Height | Azimuth Level [dB/m] Strength [dBpV/m] [dB]
[cm] | [degree] | [dBm] [dBpV/m] | 9°H
4924.00 Average H - - -77.46 4.31 33.84 53.98 -20.14
4924.00 Peak H - - -65.70 4.31 45.61 73.98 -28.37
7386.00 Average H - - -77.95 8.69 37.74 53.98 -16.24
7386.00 Peak H - - -66.62 8.69 49.06 73.98 -24.92
12310.00 | Average H - - -80.61 12.43 38.82 53.98 -15.16
12310.00 Peak H - - -69.23 12.43 50.20 73.98 -23.78

Table 7-59. Radiated Measurements Antenna 2a

FCC ID: BCGA2837
IC: 579C-A2837

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270068-14.BCG

Test Dates:
1/8/2024 - 3/15/2024

EUT Type:
Tablet Device
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7.7.3 CDD Radiated Spurious Emission Measurements
§15.247(d) §15.205 & §15.209; RSS-Gen [8.9]
Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
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Plot 7-393. Radiated Spurious Emissions above 1GHz CDD (802.11n — Ch. 1)
Mode: 802.11n
Data Rate: MCS10
Distance of Measurements: 3 Meters
Operating Frequency: 2412MHz
Channel: 1
Frequency Ant. Pol. Antgnna Turptable Analyzer AFCL Field Limit Margin
[MHZ] Detector [HV] Height | Azimuth Level [dB/m] Strength [dBpV/m] [dB]
[cm] [degree] [dBm] [dBuV/m] H
4824.00 Average H - - -77.54 4,22 33.68 53.98 -20.30
4824.00 Peak H - - -65.81 4.11 45.30 73.98 -28.68
12060.00 | Average H - - -80.43 11.97 38.54 53.98 -15.44
12060.00 Peak H - - -68.54 11.94 50.40 73.98 -23.58

Table 7-60. Radiated Measurements CDD

FCC ID: BCGA2837
IC: 579C-A2837

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270068-14.BCG

Test Dates:

1/8/2024 - 3/15/2024

EUT Type:
Tablet Device
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Plot 7-394. Radiated Spurious Emissions above 1GHz CDD (802.11n — Ch. 6)
Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
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Plot 7-395. Radiated Spurious Emissions above 18GHz CDD (802.11n — Ch.6)
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Test Report S/N: Test Dates: EUT Type:. Page 253 of 372
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Mode: 802.11n
Data Rate: MCS10
Distance of Measurements: 3 Meters
Operating Frequency: 2437MHz
Channel: 6
Frequency Ant. Pol. Antc.enna Turptable RN AFCL ik Limit Margin
[MHz] Detector [HV] Height | Azimuth Level [dB/m] Strength [dBpV/m] [dB]
[cm] | [degree] | [dBm] [dBpV/m] | 9°H
4874.00 Average H - - -77.79 4.32 33.54 53.98 -20.44
4874.00 Peak H - - -65.94 4.32 45.39 73.98 -28.59
7311.00 Average H - - -78.49 8.84 37.35 53.98 -16.63
7311.00 Peak H - - -66.33 8.84 49.51 73.98 -24.47
12185.00 | Average H - - -80.56 12.46 38.90 53.98 -15.08
12185.00 Peak H - - -68.54 12.42 50.89 73.98 -23.09

Table 7-61. Radiated Measurements CDD

FCC ID: BCGA2837
IC: 579C-A2837

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270068-14.BCG

Test Dates:

1/8/2024 - 3/15/2024

EUT Type:
Tablet Device
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Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
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Plot 7-396. Radiated Spurious Emissions above 1GHz CDD (802.11n — Ch. 11)
Mode: 802.11n
Data Rate: MCS10
Distance of Measurements: 3 Meters
Operating Frequency: 2462MHz
Channel: 11
Frequency Ant. Pol. Antc.enna Turptable ATELZEST AFCL e Limit Margin
[MHzZ] Detector [HV] Height | Azimuth Level [dB/m] Strength [dBpV/m] [dB]
[cm] | [degree] | [dBm] [dBpV/m] | 9°H
4924.00 Average H - - -77.35 4.31 33.96 53.98 -20.02
4924.00 Peak H - - -66.01 4.31 45.30 73.98 -28.68
7386.00 Average H - - -78.29 8.69 37.39 53.98 -16.59
7386.00 Peak H - - -66.45 8.69 49.24 73.98 -24.74
12310.00 | Average H - - -80.57 12.48 38.91 53.98 -15.07
12310.00 Peak H - - -68.75 12.48 50.72 73.98 -23.26

Table 7-62. Radiated Measurements CDD

FCC ID: BCGA2837
IC: 579C-A2837

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270068-14.BCG

Test Dates:
1/8/2024 - 3/15/2024

EUT Type:
Tablet Device
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Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizonta SWT: 45.0ms
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Plot 7-397. Radiated Spurious Emissions above 1GHz CDD (802.11ax (SU) — Ch. 1)
Mode: 802.11ax (SU)
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 2412MHz
Channel: 1
Frequency Ant. Pol. Antgnna Turptable Analyzer AFCL Field Limit Margin
[MHZ] Detector [HV] Height | Azimuth Level [dB/m] Strength [dBpV/m] [dB]
[cm] [degree] [dBm] [dBuV/m] H
4824.00 Average H - - -77.44 4.22 33.77 53.98 -20.21
4824.00 Peak H - - -65.75 4.22 45.46 73.98 -28.52
12060.00 | Average H - - -80.30 12.13 38.83 53.98 -15.15
12060.00 Peak H - - -68.72 12.13 50.41 73.98 -23.57

Table 7-63. Radiated Measurements CDD

FCC ID: BCGA2837
IC: 579C-A2837

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270068-14.BCG

Test Dates:

1/8/2024 - 3/15/2024

EUT Type:
Tablet Device
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Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizontal SWT: 45.0ms
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Plot 7-398. Radiated Spurious Emissions above 1GHz CDD (802.11ax (SU) — Ch. 6)
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Plot 7-399. Radiated Spurious Emissions above 18GHz CDD (802.11ax (SU) — Ch.6)

FCC ID: BCGA2837
IC: 579C-A2837

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Dates:
1/8/2024 - 3/15/2024

Test Report S/N:
1C2311270068-14.BCG

EUT Type:
Tablet Device
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Mode: 802.11ax (SU)

Data Rate: MCS2

Distance of Measurements: 3 Meters

Operating Frequency: 2437MHz

Channel: 6

Frequency Ant. Pol. Antgnna Turptable Analyzer AFCL Field Limit Margin
[MHz] Detector [HIV] Height | Azimuth Level [dB/m] Strength [dBpV/m] [dB]
[cm] [degree] [dBm] [dBuV/m] H

4874.00 Average H - - -77.67 4.32 33.66 53.98 -20.32
4874.00 Peak H - - -66.08 4.32 45.25 73.98 -28.73
7311.00 Average H - - -78.75 8.84 37.08 53.98 -16.90
7311.00 Peak H - - -66.73 8.84 49.11 73.98 -24.87
12185.00 | Average H - - -80.33 12.46 39.13 53.98 -14.85
12185.00 Peak H - - -68.79 12.46 50.67 73.98 -23.31

Table 7-64. Radiated Measurements CDD

FCC ID: BCGA2837
IC: 579C-A2837

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270068-14.BCG

Test Dates:

1/8/2024 - 3/15/2024

EUT Type:
Tablet Device
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Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
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Plot 7-400. Radiated Spurious Emissions above 1GHz CDD (802.11ax (SU) — Ch. 11)
Mode: 802.11ax (SU)
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 2462MHz
Channel: 11
Frequency Ant. Pol. Antgnna Turptable Analyzer AFCL Field Limit Margin
[MHz] Detector [HV] Height | Azimuth Level [dB/m] Strength [dBpV/m] [dB]
[cm] [degree] [dBm] [dBuV/m] H
4924.00 Average H - - -77.47 4.31 33.84 53.98 -20.14
4924.00 Peak H - - -65.96 4.31 45.35 73.98 -28.63
7386.00 Average H - - -78.47 8.65 37.18 53.98 -16.80
7386.00 Peak H - - -66.37 8.69 49.32 73.98 -24.66
12310.00 | Average H - - -80.52 12.43 38.91 53.98 -15.07
12310.00 Peak H - - -68.05 12.48 51.43 73.98 -22.55

Table 7-65. Radiated Measurements CDD

FCC ID: BCGA2837
IC: 579C-A2837

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270068-14.BCG

Test Dates:
1/8/2024 - 3/15/2024
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1.7.4

Antenna 4a Radiated Restricted Band Edge Measurements

15.205 §15.209; RSS-Gen [8.9

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11b
MCS11

3 Meters
2412MHz
1

P ASS Peak Trace oW 1Mhz  peak: 2390.00 MHz, 54.85 dBuV/m
e S SWT: 1.0ms _Avg: 2389.64 MHz, 43.70 dBuV/m

140 1

1204

100 1

80 A

Field Strength (dBuV/m)

60 - A

4

IR e e e T

2330 2342 2354 2366 2378 2390 2402 2414 2426 2438 2450
Frequency (MHz)

Plot 7-401 Radiated Restricted Lower Band Edge Measurement Antenna 4a

802.11b
MCS11

3 Meters
2462MHz
11

ol bl RBW:1MHz  pegk: 2483.50 MHz, 56.73 dBuV/m
Peak Trace « '
PASS Ay Offset: 10248 KRN D I Avg: 2483.50 MHz, 45.14 dBuV/m

:1.0ms

140 A

1204

100 4

@
o
L

Field Strength (dBuV/m)

[~
o
L

40 A

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0
Frequency (MHz)

Plot 7-402 Radiated Restricted Upper Band Edge Measurement Antenna 4a
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11b

MCS11

3 Meters

2467MHz

12

P ASS e e sgw; g mgg Peak: 2483.50 MHz, 62.76 dBuV/m
pug, Offset: 10.2d8 ST 1 oms  Avg: 2483.84 MHz, 50.84 dBuV/m

140 4

120 1

100 4

80 4

Field Strength (dBuV/m)

60 1

40 1

55

P oad

P

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Frequency (MHz)

Plot 7-403 Radiated Restricted Upper Band Edge Measurement Antenna 4a

802.11b

MCS11

3 Meters

2472MHz

13

PASS Peak Trace RBW: 1M1z peak: 2484.30 MHz, 60.35 dBV/m
Ayg, Offset: 10248 SiiT. 1 ome  Avg: 2485.11 MHz, 50.94 dBuV/m

140 4

1204

100 A

80 A

Field Strength (dBuV/m)

60 A

40 {=mnt- e tuamatl . SR ROt 3

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Frequency (MHz)

Plot 7-404 Radiated Restricted Upper Band Edge Measurement Antenna 4a
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11n
MCS2

3 Meters
2412MHz
1

P ASS e e sgw; g mg Peak: 2389.88 MHz, 64.22 dBuV/m
Ao, Offset: 9848 SWT: 1.0ms  Avg: 2389.88 MHz, 50.73 dBuV/m

140 4

1204

100 A

80 A

Field Strength (dBuV/m)

60 A

40 e

2330 2342 2354 2366 2378 2390 2402 2414 2426 2438 2450
Frequency (MHz)

Plot 7-405 Radiated Restricted Lower Band Edge Measurement Antenna 4a

802.11n
MCS4

3 Meters
2412MHz
1

RBW:1MHz  pegk: 2389.88 MHz, 66.56 dBuV/m
Peak Trace . 4
PASS 5 st o000 YW 3z Avg: 2389.88 MHz, 50.82 dBuV/m

140 4
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100 4

[
o
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L

2330 2342 2354 2366 2378 2390 2402 2414 2426 2438 2450
Frequency (MHz)

Plot 7-406 Radiated Restricted Lower Band Edge Measurement Antenna 4a
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11n
MCS7

3 Meters
2412MHz
1

hve > RBW: 1 MHz A
PASS feak liace o VBW: 3 MHz Peak: 2389.64 MHz, 69.02 dBuV/m

avo. o SWT: 1.0ms _ Avg: 2389.76 MHz, 51.17 dBuV/m

140 A
E
S 120 1
3
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=
< 100+
©
o
S 801
w
z
& 60- - /

P S S e

2330 2342 2354 2366 2378 2390 2402 2414 2426 2438 2450
Frequency (MHz)

Plot 7-407 Radiated Restricted Lower Band Edge Measurement Antenna 4a

802.11n
MCS2

3 Meters
2417MHz
2

RBW:1MHz  pegk: 2390.00 MHz, 62.94 dBuV/m
Peak Trace . ?
PASS & st o000 YR30z Avg: 2390.00 MHz, 50.21 dBuV/m

140 4

120 1

100 4

Field Strength (dBuV/m)
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/

40 Fommm e miepetinage e’

2330 2342 2354 2366 2378 2390 2402 2414 2426 2438 2450
Frequency (MHz)

Plot 7-408 Radiated Restricted Lower Band Edge Measurement Antenna 4a
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11n
MCS4

3 Meters
2417MHz
2

P ASS e e sgw; g mgg Peak: 2389.88 MHz, 65.72 dBuV/m
Ao, Offset: 9948 SWT: 1.0ms  Avg: 2389.88 MHz, 50.71 dBuV/m

140 4

1204

100 A

80 1

Field Strength (dBuV/m)

60 1

40

2330 2342 2354 2366 2378 2390 2402 2414 2426 2438 2450
Frequency (MHz)

Plot 7-409 Radiated Restricted Lower Band Edge Measurement Antenna 4a

802.11n
MCS7

3 Meters
2417MHz
2

Ao offea VBW: 3 MHz

PASS Peak Trace RBW: 1 MHz  peak: 2389.76 MHz, 66.68 dBuV/m
L 10308 ST T .ome  Avg: 2389.88 MHz, 51.04 dBuV/m
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P

V 4
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Frequency (MHz)

Plot 7-410 Radiated Restricted Lower Band Edge Measurement Antenna 4a
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11n
MCS2

3 Meters
2422MHz
3

P ASS e e sgw; g mgg Peak: 2390.00 MHz, 61.26 dBuV/m
Ao, Offset: 9898 SWT: 1.0ms  Avg: 2390.00 MHz, 48.10 dBuV/m

140 4

1204
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80

Field Strength (dBuV/m)
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40 Fm e e

2330 2342 2354 2366 2378 2390 2402 2414 2426 2438 2450
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Plot 7-411 Radiated Restricted Lower Band Edge Measurement Antenna 4a
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MCS4

3 Meters
2422MHz
3

RBW:1MHz  pegk: 2389.40 MHz, 66.89 dBuV/m
Peak Trace . )
PASS 5 st o000 YR30z Avg: 2389.88 MHz, 50.89 dBuV/m
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100 4
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A

40 et
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Plot 7-412 Radiated Restricted Lower Band Edge Measurement Antenna 4a
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11n
MCS7

3 Meters
2422MHz
3

P ASS e e sgw; g mgg Peak: 2390.00 MHz, 66.62 dBuV/m
pyg, Offset: 10148 SUT. 1.0ms  Avg: 2389.88 MHz, 49.37 dBuV/m

140 4
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80 1

60 1 A/
¥
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Frequency (MHz)

Plot 7-413 Radiated Restricted Lower Band Edge Measurement Antenna 4a

802.11n
MCS2

3 Meters
2427MHz
4

RBW:1MHz  pegk: 2389.88 MHz, 63.26 dBuV/m
Peak Trace . ?
PASS % st scan YR30z Avg: 2389.88 MHz, 46.92 dBuV/m

1404

120 1

100 A

80 1

Field Strength (dBuV/m)
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SNPUND SRtV VDGO S e
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Frequency (MHz)

Plot 7-414 Radiated Restricted Lower Band Edge Measurement Antenna 4a
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11n
MCS4

3 Meters
2427MHz
4

P ASS e e sgw; g mgg Peak: 2389.88 MHz, 62.86 dBuV/m
pug, Offset: 9998 SWT: 1.0ms  Avg: 2390.00 MHz, 48.49 dBuV/m

140 4

1204

100 A

80

Field Strength (dBuV/m)

60 A

40

2330 2342 2354 2366 2378 2390 2402 2414 2426 2438 2450
Frequency (MHz)

Plot 7-415 Radiated Restricted Lower Band Edge Measurement Antenna 4a

802.11n
MCS7

3 Meters
2427MHz
4

VoW 30z Avg: 2390.00 MHz, 49.26 dByV/m
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Plot 7-416 Radiated Restricted Lower Band Edge Measurement Antenna 4a
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11n

MCS7

3 Meters

2442MHz

7

P ASS e e sgw; g mgg Peak: 2483.84 MHz, 67.39 dBuV/m
pug, Offset: 10.6d8 SWT: 1.0ms  Avg: 2483.50 MHz, 49.21 dBuV/m

140 4

120 1
100 4

80 1

Field Strength (dBuV/m)

60 A

40 A

B T

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Frequency (MHz)

Plot 7-417 Radiated Restricted Upper Band Edge Measurement Antenna 4a

802.11n

MCS2

3 Meters

2447MHz

8

ke Al RBW: 1 MHz  pegk: 2484.99 MHz, 62.38 dBuV/m
PASS :vg. (;ffset:_s.lde VBW: 3 MHz v

SWT: 1.0ms  Avg: 2483.96 MHz, 49.97 dBuV/m
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B 2 T DR
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Frequency (MHz)

Plot 7-418 Radiated Restricted Upper Band Edge Measurement Antenna 4a
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11n

MCS4

3 Meters

2447MHz

8

P ASS e e sgw; g mgg Peak: 2483.96 MHz, 63.91 dBuV/m
pyg, Offset: 10508 SWT: 1.0ms  Avg: 2483.50 MHz, 49.62 dBuV/m

140 4

120 1
100 4

80 1

Field Strength (dBuV/m)

60 A

40 A

s

N L

VU —

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Frequency (MHz)

Plot 7-419 Radiated Restricted Upper Band Edge Measurement Antenna 4a

802.11n

MCS7

3 Meters

2447MHz

8

RBW:1MHz  pegk: 2483.61 MHz, 67.91 dBuV/m
Peak Trace . ’.
PASS Ay Offset: 10608 KRN 3 IINZ  Avg: 2483.96 MHz, 50.08 dBuV/m

SWT: 1.0ms
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Plot 7-420 Radiated Restricted Upper Band Edge Measurement Antenna 4a
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11n

MCS2

3 Meters

2452MHz

9

P ASS e e sgw; g mgg Peak: 2483.50 MHz, 60.17 dBuV/m
pug, Offset: 10448 SIT: 1.0ms  Avg: 2483.73 MHz, 48.51 dBuV/m

140 4

120 1

100 4

80 1

Field Strength (dBuV/m)
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e

\ Y
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2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Frequency (MHz)

Plot 7-421 Radiated Restricted Upper Band Edge Measurement Antenna 4a

802.11n

MCS4

3 Meters

2452MHz

9

PASS Peak Trace RBW: 1 MHz  peak: 2484.30 MHz, 65.89 dBuV/m
Avg. Offset: 10,5d8

VBW: 3 MHz

: SWT: 1.0ms __ Avg: 2483.73 MHz, 50.31 dBuV/m
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Plot 7-422 Radiated Restricted Upper Band Edge Measurement Antenna 4a
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11n

MCS7

3 Meters

2452MHz

9

P ASS e e sgw; g mgg Peak: 2484.30 MHz, 68.02 dBuV/m
pyg, Offset: 10.6d8 SWT: 1.0ms  Avg: 2484.42 MHz, 49.80 dBuV/m

140 4

120 1

100 4

80 1

Field Strength (dBuV/m)
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40 A
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e e e e
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Frequency (MHz)

Plot 7-423 Radiated Restricted Upper Band Edge Measurement Antenna 4a

802.11n

MCS2

3 Meters

2457MHz

10

RBW:1MHz  peak: 2483.61 MHz, 66.84 dBuV/m

l';ﬁ.ak Trace 3 2
PASS Ay Offset: 10408 KRN D 12 Avg: 2483.61 MHz, 50.17 dBuV/m

SWT: 1.0ms
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Plot 7-424 Radiated Restricted Upper Band Edge Measurement Antenna 4a
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11n

MCS4

3 Meters

2457MHz

10

P ASS e e sgw; g mgg Peak: 2483.50 MHz, 65.87 dBpuV/m
pug, Offset: 10,508 SWT: 1.0ms  Avg: 2483.84 MHz, 50.84 dBuV/m

140 4
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100 4
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Frequency (MHz)

Plot 7-425 Radiated Restricted Upper Band Edge Measurement Antenna 4a
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MCS7
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2457MHz

10
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l';ﬁ.ak Trace 3 2
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pug, Offset: 10.848 SUT. 1.0oms  Avg: 2483.50 MHz, 48.65 dBuV/m

140 4

120 1

100 1

80

Field Strength (dBuV/m)

60 A

40 -

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Frequency (MHz)

Plot 7-451 Radiated Restricted Upper Band Edge Measurement Antenna 4a

802.11ax-SU

MCS2

3 Meters

2447MHz

8

ke Al RBW:1MHz  pegk: 2484.42 MHz, 63.43 dBuV/m
PASS :vg. (;ffset:_s.lde VBW: 3 MHz kv

SWT: 1.0ms Avg: 2483.96 MHz, 51.29 dBuV/m

140+

1204
100 1

801,

Field Strength (dBuV/m)

60

40 4

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Frequency (MHz)

Plot 7-452 Radiated Restricted Upper Band Edge Measurement Antenna 4a
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11ax-SU

MCS4

3 Meters

2447MHz

8

ogelece  RBW:1MHZ  peak: 2483.50 MHz, 67.18 dBuV/m
PASS hia 6 10508 VBW: 3 Mz uv/

e SWT: 1.0ms _ Avg: 2483.61 MHz, 51.25 dBuV/m

140 4

120 1

100 4

80 1

Field Strength (dBuV/m)

60 A

40 A

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Frequency (MHz)

Plot 7-453 Radiated Restricted Upper Band Edge Measurement Antenna 4a

802.11ax-SU

MCS9

3 Meters

2447MHz

8

PASS Peak Trace RBW: 1 MHz  peak: 2483.61 MHz, 66.55 dBuV/m
Avg. Offset: 10,8d8

10808 VRN SIHZ - )0 2483.96 MHz, 49.74 dBRV/m

140+

120

100 A

@
o
L

Field Strength (dBuV/m)

40 1

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Frequency (MHz)

Plot 7-454 Radiated Restricted Upper Band Edge Measurement Antenna 4a
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11ax-SU

MCS2

3 Meters

2452MHz

9

P ASS e e sgw; g mgg Peak: 2484.07 MHz, 60.81 dBuV/m
pyg, Offset: 10448 SWT: 1.0ms  Avg: 2483.50 MHz, 49.40 dBuV/m

140 4

120 1

100 4

80 4

Field Strength (dBuV/m)

60 1

40 1

—
L‘\.

Tt e ety A e

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Frequency (MHz)

Plot 7-455 Radiated Restricted Upper Band Edge Measurement Antenna 4a

802.11ax-SU

MCS4

3 Meters

2452MHz

9

PASS Peak Trace RBW: 1 MHz  peak: 2483.61 MHz, 65.41 dBuV/m
Avg. Offset: 10,5d8

1050 YEW S MHZ ) 5 483.73 MHZ, 50.33 dBuV/m

140 4

1204

100 1

80 1

Field Strength (dBuV/m)

60

40 A

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Frequency (MHz)

Plot 7-456 Radiated Restricted Upper Band Edge Measurement Antenna 4a
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11ax-SU

MCS9

3 Meters

2452MHz

9

P ASS e e sgw; g mgg Peak: 2483.50 MHz, 69.01 dBuV/m
pyg, Offset 10848 SWT: 1.0ms  Avg: 2483.96 MHz, 50.69 dBuV/m

140 4

120 1

100 4

80 1

Field Strength (dBuV/m)

60 A

40 A

\

B e |

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Frequency (MHz)

Plot 7-457 Radiated Restricted Upper Band Edge Measurement Antenna 4a

802.11ax-SU

MCS2

3 Meters

2457MHz

10

RBW:1MHz  pegk: 2483.50 MHz, 68.93 dBuV/m

l';ﬁ.ak Trace : 5
PASS Ay Offset: 10408 KRN D IINZ  Avg: 2483.50 MHz, 51.07 dBuV/m

SWT: 1.0ms

140 4

1204

100 1

80 1

Field Strength (dBuV/m)

60 A

40 A

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Frequency (MHz)

Plot 7-458 Radiated Restricted Upper Band Edge Measurement Antenna 4a
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11ax-SU
MCS4

3 Meters
2457MHz

10

P ASS e e sgw; g mgg Peak: 2483.50 MHz, 67.03 dBuV/m
pug, Offset: 10,508 SWT: 1.0ms  Avg: 2483.61 MHz, 50.85 dBuV/m

140 4

120 1

100 4

80 1

Field Strength (dBuV/m)

60 A

40 A

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0
Frequency (MHz)

Plot 7-459 Radiated Restricted Upper Band Edge Measurement Antenna 4a

802.11ax-SU
MCS9

3 Meters
2457MHz

10

PASS Peak Trace RBW: 1 MHz  peak: 2483.50 MHz, 68.75 dBuV/m
Avg, Offset: 10808 SiiT. T ome  Avg: 2484.07 MHz, 49.14 dBuV/m

140+

120
100 A

80 1

| 5
60 - e o =

Field Strength (dBuV/m)

.,

wa .

40

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0
Frequency (MHz)

Plot 7-460 Radiated Restricted Upper Band Edge Measurement Antenna 4a
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11ax-SU

MCS2

3 Meters

2462MHz

11

ok b RBW: 1 MHz  peak: 2484.19 MHz,
PAS S v, Offsat: 10,408 VBW: 3 MHz
_ Peak Offset: 10.2dB

64.64 dBuV/m

SWT: 1.0ms _Avg: 2483.61 MHz, 50.97 dBuV/m

140 4

120 1

100 4

80 1

Field Strength (dBuV/m)

60 A

40 1

N

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Frequency (MHz)

Plot 7-461 Radiated Restricted Upper Band Edge Measurement Antenna 4a

802.11ax-SU

MCS4

3 Meters

2462MHz

11

i sl RBW: 1 MHz  peak: 2483.96 MHz,
PAS S :vg. (;ffset: 10.5d8 VBW: 3 MHz
_  PeakOffset: 10.2dB

65.67 dBuV/m

: SWT: 1.0ms _ Avg: 2483.50 MHz, 50.43 dBuV/m

140 4

1204

100 1

80 1

Field Strength (dBuV/m)

60

40 4

N

.
.

EUOLN s

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Frequency (MHz)

Plot 7-462 Radiated Restricted Upper Band Edge Measurement Antenna 4a
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11ax-SU

MCS9

3 Meters

2462MHz

11

P ASS e e sgw; g mgg Peak: 2483.84 MHz, 69.08 dBpuV/m
pyg, Offset: 10848 SWT: 1.0ms  Avg: 2483.73 MHz, 50.94 dBuV/m

140 4

120 1

100 1

80

Field Strength (dBuV/m)

60 A

40§

N

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Frequency (MHz)

Plot 7-463 Radiated Restricted Upper Band Edge Measurement Antenna 4a

802.11ax-SU

MCS2

3 Meters

2467MHz

12

Ml g RBW:1MHz  pegk: 2484.30 MHz, 61.70 dBpV,
PASS A c;ffset:_xo.ads VBW: 3MHz oo . UV/m

SWT: 1.0ms Avg: 2483.61 MHz, 51.20 dBuV/m

140 4

1204

100 1

80 1

Field Strength (dBuV/m)

60

40 A

-

R ) DO DS P I e

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Frequency (MHz)

Plot 7-464 Radiated Restricted Upper Band Edge Measurement Antenna 4a
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11ax-SU

MCS4

3 Meters

2467MHz

12

cogelece  RBW:1MHZ  peak: 2483.61 MHz, 64.05 dBUV/m
PASS hia 6 10508 VBW: 3 Mz v

Bk SWT: 1.0ms _ Avg: 2483.50 MHz, 51.14 dBuV/m

140 4

120 1

100 4

80 1

Field Strength (dBuV/m)

60 A

-
A—‘\m“/
40 1 :

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Frequency (MHz)

Plot 7-465 Radiated Restricted Upper Band Edge Measurement Antenna 4a

802.11ax-SU

MCS9

3 Meters

2467MHz

12

PASS Peak Trace RBW: 1 MHz  peak: 2483.61 MHz, 64.12 dBuV/m
Avg. Offset: 10,8d8

10808 VRN SIHZ - 0. 2483.50 MHz, 50.80 dBuV/m

Field Strength (dBuV/m)

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Frequency (MHz)

Plot 7-466 Radiated Restricted Upper Band Edge Measurement Antenna 4a
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7.7.5 Antenna 2a Radiated Restricted Band Edge Measurements
15.205 §15.209; RSS-Gen [8.9

Mode 802.11b
Data Rate MCS11
Distance of Measurement 3 Meters
Operating Frequency 2412MHz
Channel 1

PASS Avﬂ&f#‘ e oW 1Mhz  Ppeak: 2355.80 MHz, 54.11 dBuV/m
ek SWT: 1.0ms _Avg: 2386.52 MHz, 42.57 dBuV/m

140 4

120 4

100 A

80

Field Strength (dBuV/m)

60 A

P

Pyl IO NS SR SH—— 2

2330 2342 2354 2366 2378 2390 2402 2414 2426 2438 2450
Frequency (MHz)

Plot 7-467 Radiated Restricted Lower Band Edge Measurement Antenna 2a

Mode 802.11b
Data Rate MCS11
Distance of Measurement 3 Meters
Operating Frequency 2462MHz
Channel 11
el RBW:1MHz  peak: 2484.30 MHz, 57.56 dBuV/m
Peak Trace 5 '
PASS 55 it ss0n Tz Avg: 2484.19 MHz, 45.82 dBuV/m
140
E
S 120 -
~
[-+]
z
= 100 -
=)
3
& 80
o
@
T 60 e 1
it T SPSTIEN O o W R T S

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0
Frequency (MHz)

Plot 7-468 Radiated Restricted Upper Band Edge Measurement Antenna 2a
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11b

MCS11

3 Meters

2467MHz

12

ucogelece RBW:1MHZ  peak: 2483.61 MHz, 60.89 dBUV/m
PASS hia 6 10208 VBW: 3 Mz v

e SWT: 1.0ms _ Avg: 2483.50 MHz, 51.16 dBuV/m

140 4

120 1

100 4

80 1

Field Strength (dBuV/m)

60 1

40—

o A

e

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Frequency (MHz)

Plot 7-469 Radiated Restricted Upper Band Edge Measurement Antenna 2a

802.11b

MCS11

3 Meters

2472MHz

13

ke Al RBW: 1 MHz  pegk: 2483.96 MHz, 59.15 dBpV.
PASS A (;ffset:_lo.zds VBW: 3MHz oo & Hv/m

SWT: 1.0ms _ Avg: 2485.57 MHz, 50.71 dBuV/m

140 4

1204

100 A

80 A

Field Strength (dBuV/m)

60 A

40 A

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Frequency (MHz)

Plot 7-470 Radiated Restricted Upper Band Edge Measurement Antenna 2a
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11n
MCS2

3 Meters
2412MHz
1

P ASS e e sgw; g mgg Peak: 2389.52 MHz, 62.24 dBuV/m
pug, Offset: 9848 SWT: 1.0ms  Avg: 2390.00 MHz, 50.03 dBuV/m

140 4

1204

100 A

80

Field Strength (dBuV/m)

60 1

40

2330 2342 2354 2366 2378 2390 2402 2414 2426 2438 2450
Frequency (MHz)

Plot 7-471 Radiated Restricted Lower Band Edge Measurement Antenna 2a

802.11n
MCS4

3 Meters
2412MHz
1

RBW:1MHz  pegk: 2389.40 MHz, 66.00 dBuV/m
Peak Trace . )
PASS 5 st o000 YR30z Avg: 2389.88 MHz, 50.74 dBuV/m

1404

120 1
100 4

80

2,

40 e e el

Field Strength (dBuV/m)

2330 2342 2354 2366 2378 2390 2402 2414 2426 2438 2450
Frequency (MHz)

Plot 7-472 Radiated Restricted Lower Band Edge Measurement Antenna 2a
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11n
MCS7

3 Meters
2412MHz
1

P ASS e e sgw; g mgg Peak: 2389.88 MHz, 68.71 dBpuV/m
pug, Offset: 10.048 ST: 1.0ms  Avg: 2389.76 MHz, 50.91 dBuV/m

140 4

120 4

100 4

80 1

Field Strength (dBuV/m)

60 1

40

2330 2342 2354 2366 2378 2390 2402 2414 2426 2438 2450
Frequency (MHz)

Plot 7-473 Radiated Restricted Lower Band Edge Measurement Antenna 2a

802.11n
MCS2

3 Meters
2417MHz
2

PASS Peak Trace. RBW: 1M1z peak: 2389.52 MHz, 60.21 dBV/m
pyg Offset: 9898 SWT: 1.0me  Avg: 2390.00 MHz, 48.90 dBuV/m

1404

120 1

100 4

[
o

Field Strength (dBuV/m)

o
o
L

40

2330 2342 2354 2366 2378 2390 2402 2414 2426 2438 2450
Frequency (MHz)

Plot 7-474 Radiated Restricted Lower Band Edge Measurement Antenna 2a
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11n
MCS4

3 Meters
2417MHz
2

P ASS e e sgw; g mgg Peak: 2389.64 MHz, 64.17 dBuV/m
Ao, Offset: 9948 SWT: 1.0ms  Avg: 2389.88 MHz, 50.11 dBuV/m

140 4

1204

100 A

80

Field Strength (dBuV/m)

60 A

40

2330 2342 2354 2366 2378 2390 2402 2414 2426 2438 2450
Frequency (MHz)

Plot 7-475 Radiated Restricted Lower Band Edge Measurement Antenna 2a

802.11n
MCS7

3 Meters
2417MHz
2

PASS Peak Trace RBW: 1M1z peak: 2390.00 MHz, 66.09 dBpV/m
Ayg, Offset: 10008 SyiT. 1 ome  Avg: 2389.64 MHz, 49.98 dBuV/m

1404

120 1

100 A

Field Strength (dBuV/m)

60 /)

!

O e

2330 2342 2354 2366 2378 2390 2402 2414 2426 2438 2450
Frequency (MHz)

Plot 7-476 Radiated Restricted Lower Band Edge Measurement Antenna 2a
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MCS4
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802.11n

MCS4

3 Meters

2447MHz
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Mode

Data Rate

Distance of Measurement
Operating Frequency
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802.11n

MCS2

3 Meters

2452MHz

9

P ASS e e sgw; g mgg Peak: 2483.61 MHz, 57.41 dBuV/m
pug, Offset: 10448 ST: 1.0ms  Avg: 2485.68 MHz, 45.64 dBuV/m
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Mode

Data Rate

Distance of Measurement
Operating Frequency
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802.11n
MCS7

3 Meters
2452MHz
9

P ASS e e sgw; g mgg Peak: 2486.38 MHz, 66.28 dBuV/m
pug, Offset: 10.6d8 SWT: 1.0ms  Avg: 2484.07 MHz, 50.90 dBuV/m
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802.11n

MCS4

3 Meters

2457MHz

10
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Mode

Data Rate

Distance of Measurement
Operating Frequency
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11n

MCS2

3 Meters

2462MHz

11

P ASS e e sgw; g mgg Peak: 2484.30 MHz, 65.48 dBuV/m
pug, Offset: 10448 SIUT: 1.0ms  Avg: 2483.73 MHz, 50.89 dBuV/m
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Mode

Data Rate

Distance of Measurement
Operating Frequency
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11n

MCS7

3 Meters

2462MHz

11

P ASS e e sgw; g mgg Peak: 2483.73 MHz, 68.70 dBuV/m
pug, Offset: 10.6d8 SWT: 1.0ms  Avg: 2483.84 MHz, 49.18 dBuV/m
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802.11n

MCS2

3 Meters

2467MHz

12

RBW: 1 MHz  peak: 2483.73 MHz, 61.92 dBuV/m

l';ﬁ.ak Trace : 5
PASS Ay Offset: 10408 KRN D IINZ  Avg: 2483.50 MHz, 51.12 dBuV/m

SWT: 1.0ms

140 4

1204

100 1

80 1

Field Strength (dBuV/m)

60 A

40 A

= .

B N T USRS

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Frequency (MHz)

Plot 7-496 Radiated Restricted Upper Band Edge Measurement Antenna 2a

FCC ID: BCGA2837
IC: 579C-A2837

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270068-14.BCG

Test Dates:
1/8/2024 - 3/15/2024

EUT Type:
Tablet Device

Page 307 of 372

V 10.6 09/14/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11n

MCS4
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2467MHz
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Mode

Data Rate

Distance of Measurement
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802.11n

MCS2

3 Meters

2472MHz
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Mode 802.11n
Data Rate MCS7
Distance of Measurement 3 Meters
Operating Frequency 2472MHz
Channel 13
RBW: 1 MHz  peak: 2483.50 MHz, 66.82 dBuV/m
Peak Trace 2 . . » .
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Plot 7-501 Radiated Restricted Upper Band Edge Measurement Antenna 2a
Mode 802.11ax-SU
Data Rate MCS2
Distance of Measurement 3 Meters
Operating Frequency 2412MHz
Channel 1
Sl ol RBW: 1 MHz  peak: 2390.00 MHz, 63.57 dBuV/m
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Plot 7-502 Radiated Restricted Lower Band Edge Measurement Antenna 2a
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11ax-SU
MCS4

3 Meters
2412MHz

1

P ASS e e sgw; g mgg Peak: 2390.00 MHz, 64.11 dBuV/m
pug, Offset: 10.048 ST: 1.0ms  Avg: 2390.00 MHz, 50.58 dBuV/m
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Plot 7-503 Radiated Restricted Lower Band Edge Measurement Antenna 2a
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Plot 7-504 Radiated Restricted Lower Band Edge Measurement Antenna 2a
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11ax-SU

MCS2

3 Meters

2417MHz
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RBW: 1 MHz  peak: 2390.00 MHz, 64.21 dBuV/m
Peak Trace 2 '
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Plot 7-505 Radiated Restricted Lower Band Edge Measurement Antenna 2a
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Plot 7-506 Radiated Restricted Lower Band Edge Measurement Antenna 2a
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11ax-SU
MCS9

3 Meters
2417MHz

2

P ASS e e sgw; g mgg Peak: 2390.00 MHz, 66.73 dBuV/m
pyg, Offset 10248 ST 1.0ms  Avg: 2389.76 MHz, 49.95 dBuV/m
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Plot 7-507 Radiated Restricted Lower Band Edge Measurement Antenna 2a
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Plot 7-508 Radiated Restricted Lower Band Edge Measurement Antenna 2a
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11ax-SU
MCS4

3 Meters
2422MHz

3

P ASS e e sgw; g mgg Peak: 2389.88 MHz, 63.37 dBuV/m
Ayg, Offset: 10.048 ST: 1.0ms  Avg: 2389.88 MHz, 48.84 dBuV/m
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Plot 7-509 Radiated Restricted Lower Band Edge Measurement Antenna 2a
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Plot 7-510 Radiated Restricted Lower Band Edge Measurement Antenna 2a
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11ax-SU
MCS2

3 Meters
2427MHz
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P ASS e e sgw; g mgg Peak: 2389.88 MHz, 65.23 dBpuV/m
pyg, Offeti 8798 SWT: 1.0ms  Avg: 2389.40 MHz, 47.05 dBuV/m
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Plot 7-511 Radiated Restricted Lower Band Edge Measurement Antenna 2a
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Peak Trace . ’
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Plot 7-512 Radiated Restricted Lower Band Edge Measurement Antenna 2a
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11ax-SU
MCS9

3 Meters
2427MHz

4

P ASS e e sgw; g mgg Peak: 2389.76 MHz, 66.17 dBuV/m
pug, Offset: 9045 SWT: 1.0ms  Avg: 2389.88 MHz, 48.64 dBuV/m
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Plot 7-513 Radiated Restricted Lower Band Edge Measurement Antenna 2a
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Peak Trace . .
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Plot 7-514 Radiated Restricted Lower Band Edge Measurement Antenna 2a
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11ax-SU

MCS2

3 Meters

2442MHz

7

eak Trace RBW: 1 MHz  peak: 2483.50 MHz, 61.78 dBuV/m
PASS Zva (;f?;eft:lg.lda VBW: 3 MHz HV/
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Plot 7-515 Radiated Restricted Upper Band Edge Measurement Antenna 2a
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Plot 7-516 Radiated Restricted Upper Band Edge Measurement Antenna 2a
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11ax-SU

MCS9

3 Meters

2442MHz

7

ok b RBW: 1 MHz  peak: 2486.14 MHz, 65.34 dBuV/m
PASS hook §1755. 10,708 VBW: 3 MHz v/
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Plot 7-517 Radiated Restricted Upper Band Edge Measurement Antenna 2a
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Plot 7-518 Radiated Restricted Upper Band Edge Measurement Antenna 2a
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11ax-SU

MCS4

3 Meters

2447MHz

8

ogelece RBW:1MHZ  peak: 2485.91 MHz, 67.15 dBuV/m
PASS hia 6 10608 VBW: 3 Mz uv/
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Plot 7-519 Radiated Restricted Upper Band Edge Measurement Antenna 2a
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Plot 7-520 Radiated Restricted Upper Band Edge Measurement Antenna 2a
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11ax-SU

MCS2

3 Meters

2452MHz

9

P ASS e e sgw; g mgg Peak: 2484.65 MHz, 58.02 dBpuV/m
pyg, Offset: 10448 SWT: 1.0ms  Avg: 2483.73 MHz, 46.15 dBuV/m
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Plot 7-521 Radiated Restricted Upper Band Edge Measurement Antenna 2a
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Plot 7-522 Radiated Restricted Upper Band Edge Measurement Antenna 2a

FCC ID: BCGA2837
IC: 579C-A2837

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270068-14.BCG

Test Dates:
1/8/2024 - 3/15/2024

EUT Type:
Tablet Device

Page 320 of 372

V 10.6 09/14/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11ax-SU

MCS9

3 Meters

2452MHz

9

P ASS e e sgw; g mgg Peak: 2483.96 MHz, 66.91 dBuV/m
pug, Offset: 10748 SWT: 1.0ms  Avg: 2483.61 MHz, 51.26 dBuV/m
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Plot 7-523 Radiated Restricted Upper Band Edge Measurement Antenna 2a
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Plot 7-524 Radiated Restricted Upper Band Edge Measurement Antenna 2a
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11ax-SU

MCS4

3 Meters

2457MHz
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Plot 7-525 Radiated Restricted Upper Band Edge Measurement Antenna 2a
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Plot 7-526 Radiated Restricted Upper Band Edge Measurement Antenna 2a
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